
Ell, vi7T-.1a4 

B, 11 

  

SPEC.NO.ROS:6323 

Rev:0 
  

 

SPECIFICATION FOR 
PRE-TREATMENT PLANT 

    

    

BHARAT HEAVY ELECTRICALS LIMITED, 
RANIPET- 632 406.  

TECHNICAL SPECIFICATION 
FOR 

PRE - TREATMENT PLANT 

1X660 MW WBPDCL-SAGARDIGHI - TPS 
WEST BENGAL 

If644.,:z----4A 

HD 

Aity 

DBN 

Iv\ 

MSM 
Fresh issue 00 12.11.2021 

Rev. No Date Prepared Checked Approved 
_L__ 

Remarks 

1 of 651



INDEX 

 

S.No. Description Reference PAGE No. 
1.  Technical Specification for 

PTP (main) 
ROS 6323 3 

2.  E,C&I specification ROS 4292 16 
3.  Special conditions of Contract 

(SCC) 
ROS 6323 137 

4.  Sub Vendor List Annexure-1 145 
5.  Quality Plan Annexure-2 215 
6.  Master Drawing List (MDL) Annexure-3 225 
[...]
STILLING CHAMBER  & OUTLET 
CHANNEL

30 D 1-WT-221-01893
RCC DETAILS FOR CLARIFIER 
INLET CHANNEL, STILLING 
CHAMBER  & OUTLET CHANNEL

31 D RP-DG-445-WTP-I118 4-WT-220-01597
INSTRUMENTATION CABLE 
SCHEDULE FOR CWBD WATER 
TREATMENT

226 of 651



horizontal / vertical centrifugal pumps. 

 

                     viii)   Margin between shut-off head and operating head for all pumps shall not   be 

less than 20%. 

 

                  ix)  The minimum bed depth of filtering media for all types of filters, excluding       

the support material (minimum 300 mm gravel support), shall be 1100 mm      

(minimum 750 mm Sand and minimum 350 mm Anthracite). 

 

9.00.00 PERFORMANCE GUARANTEE TEST PROCEDURE AND 

PERFORMANCE GUARANTEE 

 

9.01.00 Clarification and Filtration System 

 

8.01.01 Performance Test Procedure:  

 

 a)   After water supply is established, the flow control valve at inlet to pH 

correction chamber should be adjusted to give desired flow. 

 

b)   Isolation gates shall be adjusted to ensure equal flow distribution to 

each unit as determined by flow measuring device. 

 

c)   Bidder shall conduct a test during the period when the turbidity is 

maximum. The duration of the test shall not be less than 72 hours. The 

actual duration, type and mode of conducting the above test shall be 

mutually decided upon between the Owner and the Bidder.   

 

 These tests will be carried out within a reasonable period from the date 

of commissioning of the plant.  Basically the test shall be such as to 

prove beyond doubt the guaranteed performance of the plant under 

varying flow conditions (within the specified units) to the satisfaction of 

the Owner.  The test procedures shall be as per relevant equivalent 

standards from recognized origins (where Indian Standard is not 

available and/or applicable). 

227 of 651

4174607
Textbox

4156161
Textbox
Annexure - 4

4174607
Textbox



 

 The average turbidity in the Clarifier effluent at normal flow rate shall not 

exceed 10 NTU and any individual reading shall be within 10 NTU.  In 

of the event of 20% over loading, average turbidity shall not exceed 15 

NTU and any individual reading shall be within 15 NTU. 

 

d)  The test shall be deemed to be a failure when either of the limits as 

indicated in (d) is exceeded and retesting will have to be arranged. 

 

e)    During this test, ferric chloride and lime dosage will be calculated by 

determining the concentration, level gauge readings and duration of 

test.  The chemical consumption value shall not exceed 15% over the 

requirement as established from Jar test result. 

 

f) Sludge disposal system will be periodically checked with respect to 

ability and sludge consistency. 

 

g)  Soluble iron shall not exceed 0.3 ppm as Fe and insoluble iron shall be 

"Not Detectable".  

 

 i)    By adjusting the control valve, flow is adjusted to 120%, 75% and 50% 

tests will be repeated each time. Lime and alum feed rate shall be 

adjusted proportional to raw water flow. 

 

j)   Capacity of the chlorinator shall be checked by determining the flow of 

chlorinated water and concentration of chlorine in chlorinated water. 

 

k) The plant must meet the guarantee on turbidity, iron value, chemical 

consumption & ensure satisfactory performance of the chemical dosing 

and sludge disposal system in each test run. 

 

8.01.02 Performance Guarantee Parameters: 

 

  High Rate Solid Contact Clarifier 

228 of 651



a) The unit will have rated output capacity not less than 292 m3/hr (net). 

   

b) Dissolved Silica concentration shall not exceed 25 ppm as SiO2 in clarified 

treated water. 

 

c) Soluble iron shall not exceed 0.1 ppm as Fe. 

 

Dual Media Pressure Filters 

 

a) Each Dual Media Pressure Filter will have a rated continuous treated   water       

output capacity of not less than 150 m3/hr (net) over and above the quantity of      

treated water required for backwash / regeneration / rinse of itself and other         

units of the same stream or chain it belongs to. It shall be backwashed once        

after every 24 hours of continuous service run. 

 

b) Turbidity of treated water shall not exceed 1 NTU with inlet Turbidity of 20            

NTU maximum. 

 

c) Dissolved Silica concentration shall not exceed 25 ppm as SiO2. 

 

d) Soluble iron shall not exceed 0.1 ppm as Fe. 

 

e) Backwash water requirement not to exceed 2% of the water treated between       

two backwashes. 

 

10.00.00  OPERATION AND CONTROL PHILOSOPHY 

Operation and control of the system shall be through extended node of the DCS 

common for the Clarifloculators-UF-RO modules . 

 

 

 

 

 

 

 

 

 

 

229 of 651

4174607
Textbox



  

 
 
 
 
 
 
 

      

03 24.09.2021 
DBN/MEGA MSM/VNS MRK 

Customer 
comments 

incorporated 

02 05.08.2021 
DBN/MEGA MSM/VNS MRK 

Customer 
comments 

incorporated 

01 12.03.2021 
DBN/MEGA MSM/VNS MRK 

Customer 
comments 

incorporated 

00 19.01.2021 DBN/MEGA MSM/VNS MRK Fresh Issue 

Rev.No Date Prepared Checked Approved Remarks 

 

WEST BENGAL POWER DISTRIBUTION CORPORATION LTD  

WEST BENGAL STATE, INDIA 

1 X 660 MW UNIT No-5, PHASE-III SAGARDIGHI THERMAL POWER STATION 

 

DEVELOPMENT CONSULTANTS PRIVATE LIMITED  

KOLKATA 

 

BHARAT HEAVY ELECTRICALS LTD 

BOILER AUXILIARIES PLANT 

RANIPET – 632 406. 

COPYRIGHT AND CONFIDENTIAL 

 

The information on this document is the property of 
BHARAT HEAVY ELECTRICALS LIMITED and it must 
not be used directly or indirectly in any way detrimental 
to the interest of the company. 

DEPT 
CODE  NAME SIGN DATE 

9776 PRPD DBN  19.01.21 
 CHD MSM  19.01.21 
 APPD MRK  19.01.21 

TITLE 

DESIGN MEMORANDUM FOR CTBD 
TREATMENT PLANT (PT,UF & RO) 

Customer Doc No. 

RP-DC-445-WTP-A001 

REV.NO 
 

03 BHEL Doc No. 

4-WT-220-01575 
230 of 651

4174607
Textbox
Annexure - 5



  

DESIGN MEMORANDUM FOR CWBD 
PRETREATMENT PLANT 1 X 660 MW 

Sagardighi TPS 

BHEL DOCUMENT NO.: 4-WT-220-01575 
DEPARTMENT: WATER SYSTEMS 
REV. NO. 02 DATE: 05.08.2021 
Page: 2 of  31 

 

TABLE OF CONTENTS 

1.0 INTRODUCTION ....................................................................................... 3 

2.0 SYSTEM DESCRIPTION FOR PRE TREATMENT (PT) PLANT ............... 3 

3.0 DESIGN INPUT/ CRITERIA ........................... Error! Bookmark not defined. 

4.0 BRIEF SCOPE ........................................................................................... 5 

5.0 CONTROL PHILOSOPHY ......................................................................... 5 

6.0 FUNCTIONAL GUARANTEE .................................................................... 7 

7.0 PROCESS DESCRIPTION  ....................................................................... 9 

8.0 PUMPS AND PIPE SELECTION CRITERIA ......................................... 100 

Attachments 

1) Table-2 – Analysis of Blowdown water…………………...…………..16 

2) Table-3 – Pumps & pipe selection criteria………………………...….17 

3) Technical Datasheet-A   …………………………………………………19 

231 of 651



  

DESIGN MEMORANDUM FOR CWBD 
PRETREATMENT PLANT 1 X 660 MW 

Sagardighi TPS 

BHEL DOCUMENT NO.: 4-WT-220-01575 
DEPARTMENT: WATER SYSTEMS 
REV. NO. 02 DATE: 05.08.2021 
Page: 3 of  31 

 

1.0 INTRODUCTION 

The purpose of the system is to reduce the Total Suspended Solids (TSS) in blow down 
water through Clarifier system (Pretreatment Plant). Clarified water will be further 
treated through DMF, UF & RO before let into the CW fore-bay. Supply of DMF, UF & 
RO systems are in BHEL scope & are excluded from bidder scope.  

2.0 SYSTEM DESCRIPTION FOR CTBD PRE TREATMENT PLANT 

 Clarifier system 
 Dosing system for clarifier 
 Chemical house for PT plant 
 Piping & Valves  
 Electrical, Controls & Instrumentation (E, C&I) 

 

2.1 MASS BALANCE FOR PRE-TREATMENT PLANT 
 

 
 

2.2 PT PLANT - MAIN CLARIFIER SYSTEM 
 
CT Blow down water from stage#2 and stage#3 will be fed directly to clarifier through a 
flow control station and terminated before pH correction chamber (stilling chambers) 
and further it will flow through Parshall flume and then to High Rate Solid Contact type 
Clarifier (HRSCC).  
PT plant – Clarifier system is designed for 1 set Clarifier of 292 m3/hr (with 20% margin 
350 m3/hr) streams for catering to treat the blow down water. The treated water will be 
stored in clarified water storage tank. Further the clarified water will be fed to Dual 
Media Filters (DMF) and to Ultra Filtration (UF) units followed by Reverse Osmosis (RO) 
system. Supply of DMF, UF & RO systems.  Supply of DMF, UF & RO systems are in 
BHEL scope & are excluded from bidder scope. 
 
Water from Stilling Chamber will then flow to Parshall Flume for measurement of flow in 
open Channel. It will flow further to Feed well/ Distribution Chamber. From Distribution 
Chamber water will be directed to High Rate Solids Contact Clarifier (HRSCC). 
 
A provision for by-pass across HRSCCs is considered and in this regard a by-pass 
channel from Stilling Chamber to Clarified Water storage tank is provided. 
  
To remove the suspended particles in the blowdown water, Ferric Chloride (FeCl3) as 
Coagulant and Lime as and when necessary for pH adjustment, and Dolomite will be 

232 of 651

4174607
Rectangle

4174607
Typewriter
PT Vendor scope



  

DESIGN MEMORANDUM FOR CWBD 
PRETREATMENT PLANT 1 X 660 MW 

Sagardighi TPS 

BHEL DOCUMENT NO.: 4-WT-220-01575 
DEPARTMENT: WATER SYSTEMS 
REV. NO. 02 DATE: 05.08.2021 
Page: 4 of  31 

 

dosed in blow down water. A dilute solution of polyelectrolyte shall also be added which 
will further improve flocculation and settlement of suspended solids. 
 
The sludge generated from the Clarifier will be collected in local sludge pit and shall be 
transferred to main Sludge Pit of Raw Water Pre-Treatment Plant. Bidder to terminate 
the sludge pump common discharge line at a distance of 5 mtr from sludge sump (refer 
TP for the details in P&ID and equipment layout). Further piping from terminal point to 
sludge sump of main PT plant shall be in BHEL scope.  
 
The Clarifiers comprise of three zones: the reaction zone, the clarification zone and the 
thickener zone. In the reaction zone, influent water is combined with reactants and 
solids that will be recirculated from the thickener zone. The water then goes to the 
thickener zone, where sludge is thickened and then either recycled back into the 
reaction zone of the Clarifier or discharged to waste. The water then proceeds into the 
clarification zone and collection of clarified water is achieved into an effluent collection 
launder. 
 
The clarified water from PT Main Clarifiers will flow through open channels and enter 
through a segment of bypass channel to Clarified Water Reservoir. Clarified water 
storage tank is top covered two compartment section and each section is 250 cu. M 
(BHEL Scope).  
 
The sludge generated from the Clarifiers will be collected in periphery sludge pit and 
further sent to a local sludge Sump. Sludge will be pumped from Sludge Sump by 
means of Sludge Disposal Pumps to Sludge Pit (WBPDCL scope) of Raw Water Pre-
Treatment Plant.  
 
Chemical Injection Systems 
 
a) Coagulant Ferric Chloride (FeCl3) Injection System 

 The Coagulant Ferric Chloride (FeCl3) Injection System will be sized for 50 mg/l 
dosage rate. 

 The feed rate & dosing rate will be controlled in proportion to the feed water flow 
measured on the inlet of the Clarifiers. 

 Jar test to be done to arrive at the optimum dosage rate 
 
 

b) Lime /Dolomite injection system 
 The Lime/Dolomite Injection System will be sized for 100 mg/l dosage rate. 
 The feed rate & dosing rate will be controlled in proportion to the CWBD water 

flow measured on the inlet of the Clarifier. 
 

c) Polymer Injection system 
 The Polymer Injection System shall be sized for 1.0 mg/l polymer dosage. 
 The feed rate & dosing shall be controlled in proportion to the feed water flow 

measured on the inlet of the Clarifier. 

233 of 651



  

DESIGN MEMORANDUM FOR CWBD 
PRETREATMENT PLANT 1 X 660 MW 

Sagardighi TPS 

BHEL DOCUMENT NO.: 4-WT-220-01575 
DEPARTMENT: WATER SYSTEMS 
REV. NO. 02 DATE: 05.08.2021 
Page: 5 of  31 

 

2.3 CHEMICAL HOUSE 

All the dosing system shall be located in a Chemical house (single/two-storied building) 
under PTP area. All chemicals required to operate 1x660 MW Unit for thirty (30) days, 
on continuous and full load basis will be stored in the Chemical House. 
 
The storage space for each chemical will be separated from other by partition walls. 
Chemicals will be directly unloaded from the trucks and thereafter be stacked in the 
respective storage space by means of electrically operated monorail hoist. Preparation 
of chemical solutions of Ferric Chloride (FeCl3), Lime/Dolomite and Polyelectrolyte for 
injection to feed (blow down) water shall also be carried out in the Chemical House. 
 
Chemicals will be lifted by means of another electrically operated monorail hoist to the 
chemical preparation area. The water required for preparation of solutions Water for 
solution preparation shall be taken from one (1) no. RCC top covered overhead clear 
water Storage Tank of 20 Cu. m effective capacity.  
 

3.1 TENDER WATER BALANCE DIAGRAM (12A05-DWG-M-001Q, AMEND-02) 
3.2 SAGARDIGHI 1X660MW SPECIFICATION NO. (V.II2/AMEND-03 FOR RO SYSTEM 

EQUIPMENT & FACILITIES AND.V.II2/AMEND-03 FOR CLARIFICATION SYSTEM 
EQUIPMENT & FACILITIES 
 

3.3 PLOT PLAN DRG. PE-DG-G45-M001-R03 

3.0 BRIEF SCOPE 

Datasheet – A 
4.0 CONTROL PHILOSOPHY FOR CWBD PLANT (CLARIFIER SYSTEM) 

PT of CWBD Treatment plant shall be controlled from a redundant DCS located CWBD 
Control building. DCS, I/O, UPS and other Equipment to control CWBD plant is located 
in CWBD control building. PT plant can be operated in Remote manual mode from 
DCS. All electrical drives of CWBD Treatment plant will be controlled & monitored from 
DCS. 
 
Tripping of drive motors shall be permissible by local lockable stop irrespective of local / 
remote selector switch position. Tripping of drive from LPBS (Emergency stop) shall be 
free from any interlock/ switch selection. 
 
Rake Mechanism Drive Motor and Re-circulator Drive Motor for each Clarifier will be 
operated from DCS. The start/stop indication shall be shown in the DCS. 
 
All the drives shall be started and stopped from DCS. 
 
The following pumps & agitators shall be started and stopped from DCS. 

a. Propeller Drive 
b. Periphery Drive 
c. FeCl3 unloading pump 
d. FeCl3 Tank Agitator 

234 of 651



  

DESIGN MEMORANDUM FOR CWBD 
PRETREATMENT PLANT 1 X 660 MW 

Sagardighi TPS 

BHEL DOCUMENT NO.: 4-WT-220-01575 
DEPARTMENT: WATER SYSTEMS 
REV. NO. 02 DATE: 05.08.2021 
Page: 6 of  31 

 

e. FeCl3 dosing pump 
f. Lime/Dolomite Slaking Tank Agitator (Solution) 
g. Lime/Dolomite Transfer Pump 
h. Lime/Dolomite Dosing Tank Agitator 
i. Lime/Dolomite Dosing Pumps 
j. Polyelectrolyte preparation cum dosing tank Agitator 
k. Polyelectrolyte injection pump 
l. Sludge Transfer Pump 
m. Air Blower for Sludge Sump 

 
A soft mimic in the OWS with the status of drives including ON, OFF, TRIP indication of 
respective motors/pumps and control valve shall be provided in the DCS. 
 
All the dosing pumps shall be capable of being adjusted manually to any output with in 
the stated range. 
 
All pumps shall trip at level low in respective tanks or Sumps. 

 
Alarms pertaining to Clarified Water Storage tank- High (H) and Low (L) shall be 
indicated in DCS. 
Flow at inlet of parshall flume shall be controlled through motor operated valve w.r.t. 
clarified water storage tank. 
 
The following interlocks and protections shall be envisaged for the clarifier feed pump 
(a). Clarifier feed Pumps as minimum: 
 

 Start permissive: Level is not low in the CWBD Reservoir, 
 Trip condition: Level is low low in the CWBD Reservoir, 
 Auto start of standby pump: When the pump in operation trips. 

 
(b) The sludge generated from the Clarifiers will be collected in periphery sludge pit and 